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Synopsis : 

Since Kawasaki Steel Corporation recently launched into the production of large 

H-shapes and steel sheet piling, the said products have been enjoying a steadily 

increasing share in the sheeting materials market. However, as the sheeting 

engineering belongs to a comparatively late development, it has various unknown 

factors yet to be clarified. Therefore, a series of tests were conducted by the authors to 

measure the earth pressure against the sheeting wall as well as to measure the 

strength of sheeting materials. The test result of earth pressure measurement 

confirmed that the earth pressure distribution according to the conventional concept 

was safe enough, but it was found that the measurement method itself had room for 

further improvement. The strength of the sheeting materials was observed to be 

generally favorable. However, considering that the test sometimes showed a value below 

a permissible stress, it would be advisable in case of actual designing to allow a 

sufficient margin to the safety ratio. 

 

(c)JFE Steel Corporation, 2003 

 

 

 │ ─Ɑכ☺⅛╠ ≢⅝╕∆⁹ 

 






































	★j4-158-175
	j4-158-175

